

Declaration of conformity

n° 12566 / 2020

According to the results of the following tests:

EN 16139 test report n. 292811- 1/2020
EN 16139 test report n. 292811- 2/2020
EN 1728 test report n. 292811- 3/2020
EN 1728 test report n. 292811- 4/2020
EN 1728 test report n. 292811- 5/2020
EN 1728 test report n. 292811- 6/2020
EN 1728 test report n. 292811- 7/2020
EN 1728 test report n. 292811- 8/2020
EN 1728 test report n. 292811- 9/2020
EN 1728 test report n. 292811- 10/2020
EN 1022 test report n. 292811- 11/2020

we hereby testify that



BOGART

of company

SILLERIA VERGES S.A. - CTRA. BRUNELLS, S/N - 17853 TORTELLA ES - SPAIN

**complies with the strenght, durability and safety requirements
of 1st level of EN 16139:2013**

*This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.*


Il Direttore
Don Andrea Giavon

July 29th, 2020